777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar PM-465

What feature would you like to see on the 777parts next?

1353815 BATTERY & WIRING GROUP

平整机 Caterpillar PM-465
PM-465 Cold Planer 5ZS00001-UP (MACHINE) POWERED BY 3406 Engine ELECTRICAL AND STARTING SYSTEM
1353815 BATTERY & WIRING GROUP

135-3815 BATTERY & WIRING GP
S/N 5ZS1-156
PART OF 124-8711 ELECTRICAL AR

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1353815 BATTERY & WIRING GROUP   - 平整机 Caterpillar PM-465 - PM-465 Cold Planer 5ZS00001-UP (MACHINE) POWERED BY 3406 Engine ELECTRICAL AND STARTING SYSTEM | 777parts

Aggregate

号码名称Price request
1353815BATTERY & WIRING GROUP  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
11G***87BOLT-SPECIAL (BATTERY HOLD-DOWN)4
22G***67WASHER (10.5X60X3-MM THK)4
33E***65NUT-HARD-SELF LOCK (1/4UNC)4
44V***12PLATE 1
54V***39BOLT 43.5MM(1.7 IN.)LG. 3
66G***56SAFETY FILM 2
76G***63SPACER (10.5X19X28.5-MM THK)1
86R***19BOLT-SPECIAL (STACKING)3
97R***39CLAMP-PIPE 6
107R***51PLATE 3
117R***64PLATE 12
1208***73CLAMP 2
1308***86CLAMP 4
1410***19CLAMP-HALF 6
1510***45CLAMP 8
1614***76BRACKET AS-BATTERY 2
1714***01BLOCK-CLAMP 1
183K***60NUT, HEX (3/8 - 16 NC, PLASTIC INSERT) 2
193V***46PLATE 3
204L***54CAPSCREW (3/8-16X21 IN) (GD8) (HEX HD) (4-ROLLER)2
225P***15WASHER-MOUNT 9W3075 FUEL LEVEL SENSOR 4
236V***43LOCKNUT (M6X1-THD)4
247X***64CAPSCREW, HEX HEAD 1/4 - 20 X 1 1/2 G8) 6
255S***83CAPSCREW (HEX HD) (3/8-16 UNC X 1.75 GR8)1
268C***61BOLT (5/16 x 34.93 mm) (5/16-18X1.375-IN)4
278M***70CLIP .5 in. (1.27 cm) I.D. hole 4
288T***01CAPSCREW (HEX HD.) (3/8-16 X 2 IN, GD8, Z)1
298T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 128
308T***23WASHER-HARD (13.5X25.5X3-MM THK)(BOLT TO SHIELD)2
318T***96WASHER-HARD- LINE FROM PIPE AS. TO GEAR 2
329M***74WASHER-HARD (8.8X16X2-MM THK)(HARD)1
339X***41NUT-HARD-SELF LOCK (1/2UNC)2
349X***80BOLT (45mm LONG) (M6X1X45-MM)4
359X***30BATTERY GROUP (12 VOLT)(DRY)(EACH INCLUDES)2
364E***22CABLE AS 1
1S***51TERMINAL-CABLE (00-GA, 1/2-IN SCREW)2
5P***61CABLE-STARTING MOTOR (00 GA)(170 CM)
8N***69COVER-TERMINAL (RED)(STARTER)2
375Y***23CABLE AS 1
1S***51TERMINAL-CABLE (00-GA, 1/2-IN SCREW)1
1S***52TERMINAL-CABLE (00-GA, 3/8-IN SCREW)1
5P***47WIRE 1.54M (16BK) ((+)-HYDRAULIC PUMP / 30a-RELAY)
3811***48CABLE AS 1
8C***96CABLE (2-GA)(141-CM)
03***12TERMINAL-RING (2-GA, 1/4-IN SCREW)(CIRCUIT BREAKER)1
392V***96CABLE AS (STARTER)1
1S***51TERMINAL-CABLE (00-GA, 1/2-IN SCREW)1
1S***52TERMINAL-CABLE (00-GA, 3/8-IN SCREW)1
5P***47WIRE 1.54M (16BK) ((+)-HYDRAULIC PUMP / 30a-RELAY)
407Y***79CABLE AS 1
1S***51TERMINAL-CABLE (00-GA, 1/2-IN SCREW)1
5P***61CABLE-STARTING MOTOR (00 GA)(170 CM)
8N***69COVER-TERMINAL (RED)(STARTER)1
8N***25COVER-TERMINAL (RED)(BATTERY POSITIVE)1
3S***49TERMINAL AS-POSITIVE (POSITIVE)(POS)1
1M***19BOLT (5/16-18X1.375-IN)(5/16-18X1.375 IN)1
1M***20NUT-BATTERY TERMINAL (5/16-18 THD) (5/16-18-THD)(5/16-18X1.375 IN)1
4113***64CABLE AS 1
1M***19BOLT (5/16-18X1.375-IN)(5/16-18X1.375 IN)2
1M***20NUT-BATTERY TERMINAL (5/16-18 THD) (5/16-18-THD)(5/16-18X1.375 IN)2
5P***61CABLE-STARTING MOTOR (00 GA)(170 CM)
9G***03COVER-TERMINAL (BLACK)(NEG)1
9G***04COVER-TERMINAL (RED)(POS)1
8T***57TERMINAL AS-BATTERY (NEGATIVE)(2/0 AWG)1
8C***17TERMINAL AS-BATTERY (POSITIVE)(2/0 AWG)1
4214***67CABLE AS 1
3L***13TERMINAL-RING (1-GA TO 2-GA, 1/2-IN SCREW)1
8C***56CABLE (2-GA, RED)(210-CM)
8T***27BOOT (RED)1
9X***32BOOT-TERMINAL 1
11***84RING-TERMINAL (2-GA, 1/4-IN SCREW)1
4314***68CABLE AS 1
8C***56CABLE (2-GA, RED)(210-CM)
9X***32BOOT-TERMINAL 2
11***84RING-TERMINAL (2-GA, 1/4-IN SCREW)2
4414***69CABLE AS 1
3L***13TERMINAL-RING (1-GA TO 2-GA, 1/2-IN SCREW)2
12***10BOOT (BLACK)2
4514***72CABLE AS 1
1S***52TERMINAL-CABLE (00-GA, 3/8-IN SCREW)1
3S***50TERMINAL AS-NEGATIVE BATTERY (NEG)1
1M***19BOLT (5/16-18X1.375-IN)(5/16-18X1.375 IN)1
1M***20NUT-BATTERY TERMINAL (5/16-18 THD) (5/16-18-THD)(5/16-18X1.375 IN)1
5P***47WIRE 1.54M (16BK) ((+)-HYDRAULIC PUMP / 30a-RELAY)
7N***74COVER-TERMINAL (BLACK)(BATTERY)1
463V***01CABLE ASSEM. (ground) 1
1S***51TERMINAL-CABLE (00-GA, 1/2-IN SCREW)2
5P***47WIRE 1.54M (16BK) ((+)-HYDRAULIC PUMP / 30a-RELAY)
ORDER BY THE CENTIMETER
METRIC PART

1353815 BATTERY & WIRING GROUP - 平整机 Caterpillar PM-465 - PM-465 Cold Planer 5ZS00001-UP (MACHINE) POWERED BY 3406 Engine ELECTRICAL AND STARTING SYSTEM | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

  • US W.R. Murdock & Sons, Inc.
  • US Axis Parts, LLC
  • US High Tech Industries
  • US SHP Hydraulic Pump Service
  • US Naples Turbo
  • US M T Machinery Inc.
  • US Utah Track & Welding
  • US Southwest Radiator, Inc
  • US HydraPak Seals
  • US ITECO OVERSEAS INC
  • US Transaxle
  • US Active Heavy Duty Cooling

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录